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3. A HANEFE/EZ/ANEE (Test Sample)
Al ¥ 78 (Description) : HFYdE @Az
A&t 3] AL (Manufacturer) @ A2 Q1A
2 9 7 (Model Name) : SVF—400
Az % (Serial Number) : —

7] Bl (Remark) : =

4, A E7]3F (Date of Test) : 20179 048 069 ~ 2017 04€ 14
5. @73/ (Test Standard/Method) : IEC 60529: 2001

6. Al @87 (Testing Environment)

2% (Temperature) : { 16.5 + 2.0 ) T, H#X (Humidity) : (38 = 2 ) % R.H.

7. N 8ZAH (Test Results) : A& (IP66)

Hl3L(Note) : 1. 0] A& M= g]#7t A& A sel djgr APz ey,
(The tesl results contained apply only lo the test sample (s) supplied by (he client)
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(This test report shall not be reproduced in full or in part without approval of the KTL in advance.)
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Affirmation A @ (Name): 43 %

w o) |F78AH(Tested by) 713 Y2 (Technical Manager)
%Signature)

4 9 (Name): A& " (Signature)
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SVF—400
27 100 mm X 782 mm
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(38 £ 2) % R.H.
(100.1 = 2.0) kPa

FP202-02-02

AEAM WE : 17-015676—-06—1




i \\,\uln',,
HHA E 7

Report No.

o e A e el

Page of Pages

17-015676—06—1

- ROPY ALCHE (5 A"’%L
)

UZAA7 A HY

Korea Testing Laboratory

k¢l

. :
7
&
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AR IP AlBxA 4 3
2.1 BAANE=xA
s NP & EHEAL BFEA folo] FHAXE: 50 ym
s AN¥EE EHERS BFA &ojo] 1F: 75 ym
s TSEHG FMRAO] oF 2 kg/md
A15ASF
9% 2 272 622 ‘ﬂ'?‘*lﬁq% g
HE tdt B3 Mg L4 ¢k 312 cm?
* AlEe YEy4g: —2.00 kPa(—200 mmH,0)
« AlEY F7] %3k 0.15 L/min
* AR WEF gy ArE 7] FU&: 28.85 )
e Al&AZ}: 8 h
2.3 YA EZEA
e x=FC Y 2AA: 125 mm
kil ¢« EANAY /% (100 £ 5) L/min
21]2-—,—7537- A = = = - = =] o] %
e A TFY FAFA E2FTHE 25 m Ho|zl 2] ] o) A]
HEe AL 6 27 120 mm 93 A%
Fi= Eo] Ao ]
;H‘ﬁji__ e A AlE ZHAAL A= 28 m
2.4 WA E Y&
e AlEAIZF: 3 min
3. AL An] B=
L mp g A = 3] Ap =499 ICP ¥i& RAAdA TN B
2 &5 TESTO Testo 622 |ICP20140892| 2016. 05. 10 KL
B o] 7 2] o MITUTOYO CD-20APX |ICP20160207| 2016. 05. 19 KTL
H A FA
&= KOMETER GA—101 ICP20150325| 2016. 05. 13 DDHT
(BF8)
R ]
: 3y DWYER RMA-13-SSV |ICP20150336| 2016. 05. 11 KTL
(AEEZAIB7])
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